The ARTIST

Order N°: 02037 Radio system you'll need :
e ]| D
~ | 1420 mm  rudder
n
ZaS 1560 mm 1 b= Dualsky 5050EA7

[

L * ) 51 .8dm?’
36.7-44 4 gldm’

1,9-2,3kg ——— NACA 64A014

Manufactured by:
Nenl-li uvedeno jinak, vsechny ToRiohbElL., Ce_
neoznacene miry jsou v milimetrech 679 05 HABRUVKA 100 - CZECH REPUBLIC
UNLES STATED, ALL DIMENSIONS www.topmodelcz.com
ARE IN MILIMETERS e-mailiinfo@topmodelcz.cz




UPQZORNENI!

Tato stavebnice neni hracka a neni vhodné pro déti do 14 let.

Nespravné pouziti mize zplisobit poskozeni tohoto vyrobku nebo zranéni.

PFi pouZiti tohoto modelu jste piné zodpovédni za své diny.

Létejte v bezpené vzdalenosti od obydlenych z6n. Pred zapnutim radia se ujistéte, Ze nikdo jiny nepouziva stejnou frekvenc jako vy!
Ridte se pravidly pro létani v dané zemi,

POZNAMKY K MONTAZT:

Pokud lepite dily ze sklolaminatu, tak povrch obruste (zdrsnéte), tyka se to také vnitni strany laminatowych trupll. Neni-li uvedeno jinak, véechny neoznatené
miry jsou v milimetrech

Neni-li uvedeno jinak, vdechny neoznacené miry jsou v milimetrech

Odstrante potahovou folii v misté lepeni potazeného dilu,

Pfed montazi zkontrolujte otvory v pakach kormidel a pakach serv, popf. upravte jejich velikost.

Pfed montazi serv do modelu zkontrolujte funci serv pomoci servotestru,

Trup s UFiznutou pridi pro montaz elektromatoru ma jiz spravné vyoseni, motorova prepazka se lepi dovnitr trupu, rovnobéZné s odfezanou Casti.
K¥idla nékterych modelli vétrofill majl na koncich (mysiné prekroucent, tzv. ,negativ" - odtokové hrana na konci kfidla sméfuje nahoru.

Uhly sefizent ((hel kFidla, vyékovky a vyoseni motoru) zkontroluite pomoci EWD vahy.

Pfed prvnim startem zkontroluite, zda nejsou dily modelu zkroucené. Naprava je moZna pomoci horkovzdusné pistole,

vv.v

Zkontrolujte smysl a velikost vychylek kormidel.

ATTENTION!

This madel construction kit is not a toy and is not suitable for childern under the age of 14.

Incorrect use of this model could cause material damage or personal injury.

You are fully responsible for your actions when you use this model.

Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no one else is using the same frequency as you !
Follow the rules for flying in your country.

NOTES FOR ASSEMBLY:

Unles stated, all dimensions are in milimeters

If you are gluing fiberglass parts, sand (roughen} the surface, including the inside of the fiberglass fuselages.

Always remove the covering foil at the point of gluing the covering part.

Always insulate electrical cables and connectors with suitable insulation - eg. shrink tubing.

Before mounting, check the holes in the control homs and servo arms, or adjust their size.

Before mounting the servos inside the model, check the function of the servos with a servo tester.

The fuselage with a cut nose for mounting the electric motor already has the correct misalignment. The motor mount must be glued inside the fuselage, parallel
to the cut off part.

Some glider wings have an intentional distortion, the so-called "negative" at the wingtips - the trailing edge at the wingtip peints upwards.

Check the adjustment angles with the incicence meter.

Before first take-off check up please the center of gravity, the sense and size of the control surface angle and if model aeroplane parts aren "t crooked. The
reparation is possible through the use of hot-air dryer.



Part# Part name Material/dimensions Loose In bag
building instruction 01
1 fuselage balsa assembly 01 02037 n-1ARF:
5 canopy frame balsa assembly 01 Q20FT-1ARG
1-1 motor mount set
1-1A motor mount fibreglass 3mm 01
1-1B motor mount fibreglass 3mm 01
1-1C spacer dural @6+218 01+03
1-1D screw M3x8+M4x8 02+06  |02037-MMS
1-1E screw M4x16 04
1-1F washer steel A12x4 04
1-1G nut M4 04
12 servo tray plywood 4x35x75mm 01 02037-1-2
1-3 battery tray plywood 4x50x200mm 01 02037-1-3
2 wing balsa assembly 02 02037 0-2ARF;
2-1 aileron balsa 02 02037 2ARG
2-21 centering pin fibreglass @5x30mm 02 FIBP-5x30
2-23 hook steel @3mm 02 0205719400855
2-5 aileron pushrod steel @1,7mm 02 1312141.1
26 clevis clevis M2 steel, nut M2 steel 02+02 )
28 aileron hom fibreglass plate 1,5mm 02 05016
24 wing joiner Alu tube @16x540mm 01 0203724
3 horizontal stabilazer balsa assembly 01 0022003;;:33AARRE;
33 elevator joiner steel @3mm 01 02037-3-3
35 elevator link steel &1,7mm 01 13121411
36 clevis clevis M2 steel, nut M2 steel 01+01 ]
38 elevator hom fibreglass plate T,5mm 01 05016
4 fin balsa assembly 01 Uigg;';j’?g:?
45 rudder link steel @1,7mm 01
45 clevis Clevis M2 steel, nut M2 steal oiro1 | 131214141
48 rudder hom fibreglass plate 1,5mm 01 05016
5-1 centering pin fibreglass @4x20mm 02 FIBP-4x20
5-2 canopy frame screw plastic M3x12 02 2905
5-2 canopy frame nut Al M3 02 1004 AL
551 cockpit interior paper 01 02037-551
6 canopy plasic 01 020376
7 stickers 02037n-7
8 wheel 64 02 2M0219320
8-2 wheel axle steel @4 02 287082
8-3 wheel colar Al 249/4 02 2811 AL
9 engine cowl fibreglass 01 02037n9
9-1 engine cowl support wood 7x15x15mim 05 02037n-8-1
9-2 engine cowl fixing screw @2,9x9,5 05 0202995
tube @3/2 x 340mm o1 M2C1000
9.5 throttle linkage tube @2/1 x 430mm 01 M2V1000
steel @A0,8mm x 430mm 01 DC1508
9-6 clevis nut M2 steel, clevis M2 steel 01+01 0102 82
’ 1312141
9.7 threaded coupler M2 brass 02 2012 BR
98 ball link M2 brass/plastic o1 2408
10 landing gear Al 3mm 01 02037-10
0205C316
10-2 landing gear fixing screw M3x16, washer, nut 03+06+03 0703 82
0132 8Z
10-5 tailwheel steel/plastic, wheel @23mm 01 02022-103
106 tailwheel fixing screw @2,2x9,5mm 02 0512 82
11 pinned hinge plastic 16x32mm 13 2502
RECOMMENDED E GUIPMENT
Pieces Iltem No. vawvw. topmodelcz.cz
trans mitter 5 channel
reciever min 5 channel
servo SC-0254MG 2 for ailerons 18V2304
HE-5245MG DIGITAL 2 for udder & chvator 1HI3185
HE-322 HD 1 for thottie 1HI3085
mator Dualsky S2S0EAT 1
controller Xeontreller XC85-LITE 1 1974
spinner 251 + propcller adapter 1 BKINEEE3 + 4706
prapeller 138" 1
battery 58 LiPo 1
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury.

You are fully responsible for your actions when you use this model.

Fly at a safe distance from occupied zones.

Before switching on the radio, be sure, that no one else is using the same frequency as you !
Before first take-off check up please the center of gravity, the sense and size of

the control surface angle and if model aeroplane parts aren’t crooked.

The reparation is possible through the use of hot-air dryer.



@
£
S

®

81

h
¢
i

L
a3
J CE=180 - 170

@
-~/ B2 3

4

221
T

I—

q—ﬂm >=q-“q ©TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.0. 678 05 HABRUVKA 100, made in the Gzech Republic

www . topmodelcz.com  e-mail: info@topmedelcz.cz



SPODNI STRANA

BOTTOM
@
Oracover ® é/”
)
~284 - ?ro 1111 ~258 ~39
or
Oracover ®
SPODNIi STRANA
Oracover ® BOTTOM
& @
Oracover ®
~284 S\ A pro 11 ~258 ~39

for 11




@

SPODNI STRANA 2

|:| BOTTOM

I

(3]

SPODNI STRANA
h BOTTOM

(3
3F )
(k3




SPODNIi STRANA

BOTTOM

|

SPODNi STRANA

BOTTOM

SPODNI STRANA

BOTTOM

—

2-1




Left & Right side

Oracover ®
] 7 Left & Right side @ )
, : Y
C |
o0 O o -
Right side
D r Left side
‘ M [
@ ' P
| N A s e =
~120
@
Oracover ® :

2x @4 pro 5-1

23,1 pro 5-2
A for 5-2
]

SPODNIi STRANA
T BOTTOM




27 1T ~205 \ [ 1~27
pro 11 I\
for 11 i‘
Oracover®
Oracover ® pro 11
for 11
~205 ~27
- @|—>
®
11
e
éﬁ Ed Ed
] [ [ [
®
&
?
@ [
[

o Oracover®

T pro 11
Oracover ® l for 11







pro 11
for 11

Oracover ®

~20

i




|
[

10

d
rva

1/2

—a- SPODNI STRANA

BOTTOM

~140

*‘ 3x washer +

3x washer M3

3x screw M3

servo smeérovky a vyskovky
elevator & rudder servo

L= \

J

~750mm




SPODNI &

SPODNI S
BOTTOM

LRI

i
i
|
|
|
U

[@O[@©]

SN Y)Y

-+

3-5



1-B

1:1C
06

1-1D
M3

=

1-1A

for 9

5x @2 pro 9-

4x @4,2 pro 1-1E

10



-~
N

@ kontaktni lepidio (Chemopren)
) Contact adhesive (UHU POR)
’

‘ L]

11



4x 33,2 pro motorové loze
for engine mount




= ‘ 1-2
FOR GLOW ENGINE
. i
- ] o{}@;/& j

8-8 97 8-5 _\L
. -




CG=160 - 17(

- @ ->
/%/\ standard 3D EXPO 30%

n ﬁﬂ /\ 304 EXPO 50%
/ 30-45° ’
\

4-@ =

4\;-_—/

<] o —— L

® ® /\standard 3D EXPO 50%




